
^ JZ£ KFM/r
7
Ll"^;

RECEIVED

APR 4 1990

H&RAf?I t&?
NORTH CAROLINA

REGISTER

IN THIS ISSUE

^
ihriOMl

PROPOSED RULES

Agriculture

Crime Control and

Public Safety

Economic and Community

Development

Environment, Health, and

Natural Resources

Human Resources

Public Education

FINAL RULES

List of Rules Codified

ISSUE DATE: APRIL 2, 1990

Volume 5 • Issue 1 • Pages 1-151



INFORMATION ABOUT THE NORTH CAROLINA REGISTER AND ADMINISTRATIVE CODE

NORTH CAROLINA REGISTER

The North Carolina Register is published bi-monthly
and contains information relating to agency, executive,

legislative and judicial actions required by or affecting

Chapter 150B of the General Statutes. All proposed, ad-
[...]
(8) "Shelter" means an individual facility with

the capacity to provide overnight lodging

whose purpose is to assist homeless persons

through activities funded under this Sub-

chapter. Eor purposes of this program, the

term "shelter" excludes substance abuse re-

habilitation centers.

(9) "State" means the State of North Carolina.

(10) "Subrecipient" means a nonprofit ser-

vice-providing agency that a recipient con-

tracts with to cam" out services and activities

funded under this Subchapter.

5:7 NORTH CAROLINA REGISTER April 2, 1990 25



PROPOSED RULES

f4-ty "Rehabilitation" means labor, materials,

tool '. »«4 other costs t4 improving buildings,

including:

(a) repair directed toward »«• accumulation ef

delerred maintenance';

(4>> replacement t4~ principal Fixture s *h4
component '

, . e£ existing buildings;

0+
installation t*f security devices; a«4
improvement through alterations »«4 a4-

ditions to- e* enhancement e£ existing

buildings, including improvement k+ in-

crease A** elticient t*se e£ energy m build

ings.

(44+ "Renovation" mean ', rehabilitation th«4-

involv e s costs e4 54 percent ef le« t4~ the-

value t4 the building before rehabilitation.

(13) "Major rehabilitation" m eans rehabili

tiition t+w-t- involv es costs » excess »f 54
percent »f 4*e value t4 (4*e building before

rehabilitation.

(44) ( 1 1) "Obligated" means the recipient or

subrecipient has placed orders, awarded

contracts, or performed similar transactions

that require payment from the ESGP grant

amount.

(44} ( 12) "Expended" means purchases have

been made, deliveries received, or costs in-

curred for goods and services to be paid with

ESGP funds.

Authority G.S.

576.3; P.L. 100-

143-323; 143B-10; 24 C.F.R.

SECTION .0200 - ELIGIBLE AND INELIGIBLE
ACTIVITIES

.0201 ELIGIBLE ACTIVITIES
This Subchapter, in accordance with G.S.

150B- 14(c), adopts by reference as eligible activ-

ities those Operations Services »h4 Rehabili

tation activities described as such in 24 CFR
576.21(a) and in corresponding sections of the

Act, as amended. Copies of these sections of

federal law and regulation are available for public

distribution from the Division of Community
Assistance of NRCD. 1 CD.

Authority G.S. 143-323: I43B-10; 15013-14; 24

C.F.R. 576.21.

SECTION .0300 - GENERAL KEQl IREMENTS

.0301 APPLICATION KEQl IREMENTS
(a) Local governments are required to submit

applications in a manner prescribed by N RC 1

)

1

(
' D in order to be considered for funding. Se-

lection of applications for funding will be based

primarily on information contained in the appli-

cation, thus applications must provide sufficient

information for NRCD ECD to evaluate them.

(b) Applicants may apply for more than one
grant and be awarded more than one grant, pro-

viding the total amount of funds awarded to a

single shelter does not exceed the maximum lim-

its described in Rule .0302 of this Section.

(c) NRCD ECD shall designate specific dates

for submission of ESGP grant applications.

Grant application submission dates will be an-

nounced by NRCD ECD a minimum of 20 days

before the date applications are due.

(d) Applications must be received by NR.CD
I -'CD administrative offices in Raleigh before 5:00

p.m. on the submission date or, if sent by mail,

must be postmarked on or before the submission

date.

(e) The applicant shall certify to NRCD ECD
that it will comply with all applicable federal and
state laws, regulations, rules and executive orders.

(1) Copies of these federal and state docu-

ments are available for public distribution

from the Division of Community Assist-

ance of NRCD. ECD.
(2) Notwithstanding the provisions of Para-

graph (d) in this Rule, certifications of

compliance may be postmarked or re-

ceived by NRCD ECD up to two weeks
after the date the application is due. This

provision applies only to certifications.

(f) Applicants must comply with the Act, all

applicable federal and state laws, regulations,

rules, executive orders and guidelines issued by
NRCD. ECD
(§} Applicants shall direct suhrecipients U* e*4-

laborate with appropriat e local sen ice agencies

(including local rtft** mental health, me ntal re tar

dation »«4 substance abuse authorities) when
appropriate *h4 feasible, h* providing services k*

their clients.

Authority G.S. 143-323; 143B-I0: 24 C.F.R.

576.81.

.0302 SIZE OF GRANTS
Grants are applied for and awarded in Hvo e«t-

e gories: one category: Operations Services. t«+4

R e habilitation.

( 1 ) Operations Services. The maximum
amount which may be applied for and

awarded in the Operations, Services category

depends on the size of the shelter on whose

behalf the application is made. Shelter size

shall be determined by overnight lodging

capacity. Maximum awards per shelter are:

(a) Twenty Thirty thousand dollars ($20,000)

(JJ30.0IH)) for a shelter with a capacity of

10 or fewer persons per night;

26 5:1 XORTH CAROLIXA REGISTER April 2, 1990



PROPOSED RULES

(b) Thirty Porty-five thousand dollars

($30,000) ($45,000) for a shelter with a

capacity from 1 1 to 20 persons per night;

(c) Perty Sixty thousand dollars ($10,000)

($60,000) for a shelter with a capacity of

21 to 30 persons per night;

(d) Fifty Seventy-five thousand dollars

($50,000) ($75,000) for a shelter with a

capacity of 3 1 or more persons per night.

(-3} Rehabilitation. 44+e maximum grant
tit; n i nt *^^^£ I f"ta\ltt,sr it

|

\~i t , g
|-\ li^^i^ ) \_ t i g"\ t-s li.i. 1 1 a \ i

1

Bf awarded ift frbe Rohabilitation category is

forty fi*# thousand dollar ;

'

, ($45, 000).

f-ty (_2| The minimum grant which may be ap-

plied for m cither ei tb*» above categories or

awarded is one thousand five hundred dol-

lars ($1,500).

(4) (3) Notwithstanding the provisions of Para

graphs Paragraph (1) »«4 (4} in this Rule,

NRCD 1'CD reserves the right to award
grants for less than the requested amount in

the event that the total amount of funds re-

quested exceeds the total amount of funds

available; NRCD FCD also reserves the

right to award grants exceeding the amount
requested if the total amount of funds re-

quested is less than the total amount of

funds available.

Authority G.S. 143-323; 143B-10; 24 C.F.R. 576.

.0303 DISTRIBUTION OF FUNDS
A maximum of 2$ 20 percent of ESGP funds

will be awarded to domestic violence shelters.

TITLE 10 DEPARTMENT OF HUMAN
RESOURCES

iV otice is hereby given in accordance with G.S.

ISOB- 12 that the Water Treatment Facility Oper-

ators Board of Certification intends to amend
rules cited as 10 NCAC 10E .0203, .0205; and
repeal rule cited as 10 NCAC I0E .0204.

1 he proposed effective date of this action is

September 1, 1990.

1 he public hearing will be conducted at 9:00

a.m. on June 12, 1990 at James S. McKimmon
Center, N.C. State University, Western Boule-

vard, Raleigh, NC.

Comment Procedures: Any person requiring in-

formation may contact Mr. John C. McFadven.
P.O. Box 27687, Raleigh. NC 27611, Telephone

(919) 733-0379. Written comments may be sub-

mitted to the above address 30 days prior to the

public hearing. Written and oral comments may
also be presented at the public hearing. Notice

of an oral presentation must be given to the above

address at least 3 days prior to the public hearing.

CHAPTER 10 - HEALTH: ENVIRONMENTAL
HEALTH

SUBCHAPTER IOE - WATER TREATMENT
FACILITY OPERATORS

Authority G.S. 143-323; 143B-10; 24 C.F.R. 576.

.0304 REALLOCATION
Any ESGP funds recaptured by FCD. NRCD.

a* provided fof i» R-«4* .060 I a«4 R-«l<* .0505 ef

tb*? Subchapter w+lb if practicable, b*» added k»

the amount available fof tbt* next round *4 fund

ifter II t44*i » fh-4 feasible, t4*e recaptured funds

will be reallocated in a maimer to be prescribed

by NRCD. FCD.

Authority G.S. 143-323; I43B-I0; 24 C.F.R.

576.61.

SECTION .0500 - REHABILITATION
CATEGORY

.0501 DEFINITION (REPEALED)

.0502 ELIGIBILITY REQUIREMENTS
(REPEALED)

.0503 AWARDS (REPEALED)

Authority G.S. 143-323: 14313-10: 24 C.F.R.

576.21(a)(1).

SEC! ION .0200 - QUALIFICATION OF
APPLICANTS AND CLASSIFICATION OF

FACILITIES

.0203 DETERMINATION OF VARIOUS
CLASSES OF CERTIFICATION

(a) Determination of various classes of certif-

ication shall be based on the classification of

water treatment facilities to be operated.

(b) The designation of plant classification shall

be based on » the following point system: de-

termined by- tbt» board i+«4 including tbe tolluw

m% items:

Unit Rating Valu e

Ground $

Surface -- - — -- --5

Surface with Reservoir 6

Coliform Bact eria le«
tlvm 1 Q i-ii-r KKI uai 2

Coliform Bacteria
l n _ l (w) ,-,.., 1 op T

„l ..A
1 . \.t ^^ I 1 I ' .1 ri.T TTTTT Till ^

Coliform Bacteria

±W - -MWU f** -WU »4 - —6
Coliform Bacteria

5:1 NORTH CAROLINA REGISTER April 2, 1990 2'



PROPOSED RULES

i_ogo - sum pep 400 mi S
Colifonn Bacteria

SJM* - 30,000 pw 400 m4— - --—43
Aeration 3

Coagulation 4-0

Sedimentation £

Filtration 40

Disinfection 40

U*& Fxchange $

Adsorption 3

Ch emical Oxidation 3

Softening 3

Stabilization 3

Fluoridation 4-0

Raw Water Pumping— - ---$

Receiving Basin 4

Pinished Water Pumping —

§

Storage at Plant 4

Storage — Sy -
t em 3

Pumpagc — See .020 1 trf

this Section -—-4-40

NDto: 44*e above bact e rial quality te- be
determined bv methods s» defined ift t4*e

latest edition e£ "Standard Methods fop t4*e

Examination ef Water *b4 Wastewater".
PARAMETER RATING VAILf

I'OIVIS

(1) Surface Water Source

(A) flowing stream 5

(B) Howing stream with

impoundment
(C) raw water treatment

(CuSOq . etc.) 3

(2) Ground Water Source

(A ) first five wells 5

( B) add j_ point per

5 wells or fraction

thereof over 5
J_

(3) Coagulation

(A) aluminum sulfate, ferric

chloride, etc. 10

(B) polymer 5

(4) Mixing

(A) baffle 2

(B) mechanical 4

(C) air 3

(5) Oxidation (pre-trcatmenf)

(A) Ch (b 5

(B) ozone 5

(C) KMnD4 3

(D) CH 3

(6) Carbon "I'reatment 2

(7) Aeration

(A) mechanical draft 3

i B) coke trav splash trav 2

(C) diffused 3

(D) packed tower

(V( )C reduction) 10

(8) pH Adjustment (primary)

(A) NaOH c
.

(B) lime soda ash 3

(£l acid (Hi S04i IICl etc.) 5

(9) Sedimentation

(A) standard rate 5

(Bj tube settlers ;

(C) uptlow s

(D) pulsators and plates. etc. 5

(10) Contact lank 1

(11) Filtration

(A) pressure

(i) sand anthracite s

(ii) synthetic media (brim) 8

(ni) izranular activated

carbon (GAC) 10

(B) gravity

(i) sand in

(ii) anthracite

(mixed) GAC 12

(iii) with surface wash
or air scour 2

(12) Ion Exchange
(A) softener, Na cycle 5

(B) softener, H cycle

(C) Fe and Mn (ereensand) 10

(D) mixed bed or split stream 12

(13) I lme Softening

(A) spiractors 10

(B) clarifier with

coaaulation 12

(C) fuel burner

(recarbonation) 5

(14) Phosphate
(sequestering agent) ->

(15) Stabilization

(A) acid feed 5

(B) phosphate 2

(C) caustic (NaOH) i

(1)) lime soda ash 3

(E) contact units

(calcifier, etc.) 5

(16) Reverse Osmosis.

Plectrodialvsis 15

(17) Disinfection

(A) gasCb 10

(B) hypochlorite solution

(C) CH 0-> (sodium chlorite

and Ch) 13

(D) ozone 1 5

(F) ammonia and Cl^> 12

(IS) Fluoridation

(A) saturator 8

(B) dry teed 8

(C) solution (acid) In

(19) Pumping
(A) raw J

(Bi intermediate i

5:1 NORTH CAROLINA REGISTER April 2, 1990



PROPOSED RULES

(C) finished 3

(D) system booster 2

(20) Storage

(A) raw 1

(B) treated ground level tank 1

(C) elevated in system

(each extra tank 1 pt) 2

(D) hvdropneumatic 2

(21) Population Served

1 point per 1,000

persons served 50 max.

(22) Plant Capacity

1 point per 1 MGD
capacity 25 max.

(23) On-Site Quality Control

(A) bacteriological

(i) MPN/MF 5

(ii) UPC 2

(iii) MMO-MUG
(Colilert) 2

im eh
rij meter 2

(ii) L?_st kit 1

(C) fluoride

(i) meter 3

(ii) colorimetric 3

(D) chlorine

(i) titrator 3

(ii) colorimeter/spec. 2

(iii) test kit

(E) iron

(F) hardness

(G) alkalinity

(II) turbidity

( I ) manganese
(J) others (1 pt. each)

(K) A.A. Spec, or G.C. Unit 5 each

Statutory Authority G.S. 90A-2I(c); 90A-22.

.0204 PUMPAGE CHART (REPEALED)

Statutory Authority G.S. 90A-21(c); 90A-22.

.0205 CLASSIFICATION OF WATER
TREATMENT FACILITIES

(a} Classification of water treatment facilities

will be based on the source of water and the

number of points assigned each facility as taken

from the table in .0203(b) of this Section. Clas-

sifications are as follows:

OassC-Well Q-4ftf*4ftte

Class Q Surface ft - 60 points

Q**&Wt4i 4+ - SO petftt*

Class S Surface 44- - SO points

(b4 fe- arriving at- ik» number *4 points to be
allowed fof pumpago » &e table i» (*) ef t4«*

Rule, please refer to tbe chart described i» .0201

ef tkis Section which is used » arriving at tbe

pumpage pointc

(e) ¥ke class G certificate is automatically re-

quirod fof surface supplios.

Class C 0-50 points

Class B 51- HO points

Class A over 1 10 points

Statutory Authority G.S. 90A-21(c); 90A-22.

******************

iV otice is hereby given in accordance with G.S.

ISOB- 12 that the Commission for Mental Health,

Mental Retardation and Substance Abuse Services

intends to amend rules cited as 10 NCAC 14K
.0103, .0309, .0314 - .0315; 181 .0120; 18M .0408
- .0409; adopt rules cited as 10 NCAC 14P .0101
- .0102; 14Q .0101 - .0104, .0201 - .0204; .0301 -

.0306; 14R .0101 - .0107, .0201, .0301 - .0303;

14S .0101 - .0106.

1 he proposed effective date of this action is Au-
gust I, 1990.

1 he public hearing will be conducted at 10:00

a.m. on May 9, 1990 at Plaza Hotel, 4100 Glen-

wood Avenue, Raleigh, NC 27612.

Comment Procedures: Any interested person

may present his/her comments by oralpresentation

or by submitting a written statement. Persons

wishing to make oral presentations should contact

Marilyn Brothers, Division of Mental Health, De-
velopmental Disabilities and Substance Abuse
Services. 325 N. Salisbury St., Raleigh, NC
27611, (919) 733-4774 by May 9, 1990. The
hearing record will remain open for written com-
ments from April 9, 1990 through May 9, 1990.

Written comments must be sent to the above ad-

dress and must state the nde(s) to which the

comments are addressed. Fiscal information on

these rules is also availablefrom the same address.

CHAPTER 14 - MENTAL HEALTH: GENERAL

SUBCHAPTER 14K - CORE LICENSURE RULES
FOR MENTAL HEALTH: MENTAL
RETARDATION AND OTHER

DEVELOPMENTAL DISABILITIES: AND
SI BSTANCE ABUSE FACILITIES

SECTION .0100 - GENERAL INFORMATION

.0 1 03 DEFINITIONS
(c) The following terms shall have the mean-

ings specified:

5:1 NORTH CAROLINA REGISTER April 2, 1990 29



PROPOSED RULES

(33) "Farly Intervention Services" means
those services provided for infants and
toddlers specified in Section 3U3. 12 of

Subpart A of Part 303 of Title 34 of the

Code of Federal Regulations. This

adoption by reference is in accordance

with G.S. 150B-14(c).

(34) (33} "Evaluation" means an assessment

service which identifies the nature and ex-

tent of an individual's problem through a

systematic appraisal for the purposes of

diagnosis and determination of the disa-

bility of the individual and the most ap-

propriate plan, if any, for services. Such
appraisal shall include one or more of the

following: mental, physical, behavorial,

functional, social, economic and intellec-

tual resources of the individual.

(35) (-4-44 ''First aid" means emergency treat-

ment for injury or sudden illness before

regular medical care is available. First aid

includes artificial respiration, the Heimlich

maneuver, or other Red Cross first aid

techniques for relieving airway ob-

struction, care of wounds and burns, and
temporary administering of splints.

(36) (-4^4 "Governing body" means those per-

sons who by law, charter, articles of in-

corporation, partnership agreement, or

other legally recognized manner have full

legal authority for the overall operation

of the facility.

(37) "Health Services" means those services

provided for infants and toddlers specified

in Section 303.13 of Subpart A of Part 303

of Title 34 of the Code of Federal Regu-